FRONT AXLE
H14 TWIN, H15, H16 TWIN & H18 BONNET
H15 & H18 KOLHER ENGINE ASSEMBLY

H15 TWIN & H16 TWIN BRIGGS & STRATTON
ENGINE ASSEMBLY

H18 KOHLER EXHAUST ASSEMBLY
H15 KOHLER EXHAUST ASSEMBLY

H14 TWIN & H16 TWIN BRIGGS & STRATTON
EXHAUST ASSEMBLY

PT.O. TRANSMISSION ASSEMBLY
RUNNING BOARD ASSEMBLY
CONSOLE ASSEMBLY

REAR BODY ASSEMBLY

MANUAL TRANSAXLE ASSEMBLY

PEERLESS HYDRO TRANSAXLE ASSEMBLY

TUFF - TORQ HYDRO TRANSAXLE ASSEMBLY

H15 & H14 TWIN & H16 TWIN WIRING LOOM
H18 WIRING LOOM

IBS CUTTER DECK

POWERED GRASS COLLECTOR

POWERED GRASS COLLECTOR NET

HS-1 -

HS-3 -

HS-5 -

HS-7 -

HS-9

HS-11 -

HS-13 -

HS-2

HS-4

HS-6

HS-8

HS-10

HS-12

HS-14

HS-15 - HS-16

HS-17 - HS-18

HS-19 - HS-22

HS-23 - HS-26

HS-27 - HS-30

HS-31 - HS-34

HS-35 - HS-38

HS-39 - HS-40

HS-41 - HS-42

HS-43 - HS-46

HS-47 - HS-50

HS-51 - HS-52




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERIAL NO. 01000

FRONT AXLE ASSY

HS -1




ITEM PART DESCRIPTION PART NUMBER
NO.
1 Nyloc Nut 1/2" UNF C04-8224-00
2 Washer 46mm x 13mm 1.D. C30-1281-00
3 Washer 1" x 1/2" LD C08-8225-00
4 Front Tyre C19-8028-00
4A Wheel Rim (32-7011-00
5 Bearing 62032RS 3/4" C10-8022-00
6 Stub Axle R/H C18-8010-00
7 Stub Axle L/H - Short C18-8009-00
8 Front Axle Beam Assembly C32-7005-00
9 Steering Arm C32-7025-00
10 Chassis C32-7024-00
11 Hub Cap C14-8118-00
12 Chassis Front C27-1155-00
13 Deck Tension Cradle Assembly (32-7014-00
14 Bolt 3/8" UNF X 3 1/2" C01-8217-00
15 Deck Tension Rod C31-8056-00
16 Track Rod C31-3183-00
17 E Clip C07-9212-00
18 Washer 32Zmm x 19.5 LD. C30-1279-00
19 Axle Beam Cap C27-1139-00
20 Washer 3/4" T3 LP C08-8225-00
21 Bolt 3/8" UNF X 2 1/4" C01-8215-00
22 Rose Joint Boss C31-3024-00
23 Rose Joint Shoulder Boss - Long C31-3371-00
24 Rod Joint 10mm C10-8726-00
25 Locknut M10 C04-8721-00
26 Deck Tension Rod Trunnion C18-8055-00
27 Washer 3/8" T3 HP C08-8201-00
28 Rue Clip C11-8367-00
29 Nyloc Nut 3/8" UNF C04-8202-00
30 Spacer 7mm x 10mm 1.D. C31-3029-00
31 Spacer 9mm x 8.3mm L.D. C31-3027-00
32 Washer 5/16" T4 HP C08-8197-00
33 Nyloc Nut 5/16" UNF C04-8275-00
34 Bolt 5/16" UNF X 1" C02-8196-00

HS -2




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERIAL NO. 01000

BONNET ASSEMBLY




ITEM PART DESCRIPTION PART NUMBER
NO.

1 Headlamp Lens (RH) €35-0456200 MAJ J 23

2 Headlamp Reflector (RH) C14-8158-00 ‘
Headlamp Reflector (LH) C14-8156-00

3 No. 6 x 5/8" CSK Pozi Screw C02-9157-00

4 Bulb 12V 21W C44-8162-00

5 Bulb Holder C44-8161-00

6 Headlight Loom (3894) C44-8139-00

7 Bonnet C14-9081-00

8 Bonnet Cow] 15HP €'32-7235-00
Bonnet Cowl] 18HP C32-7299-00
Bonnet Cow! 14HP Twin &16HP Twin C32-7070-00

9 Pop Rivet 4.8 X 10 mm C12-8244-00

10 Cowl Edge Trim C14-8961-00

11 Bonnet Insert C14-8494-00

12 Hayter Badge 533003”

13 Decal Front Bonnet Stripe ~ 533005

14 Bonnet Hinge Back Plate €27-1165-00

15 Nut 5/16" UNF Nyloc C04-8275-00

16 Bolt 5/16" UNF X 1" C02-8196-00

17 Washer 5/16" T4 C08-8197-00

18 Bonnet Hinge Stop (LH) C27-1033-00
Bonnet Hinge Stop (RH) C27-1136-00

19 Bonnet Hinge Assembly C32-7021-00

20 Bonnet Pivot Boss (Not INustrated) C31-3061-00

21 Bonnet Spring C25-8052-00

HS -4




HERITAGE TRACTOR
HY1842 & CODE155N
FROM SERIAL NO. 01000

KOHLER ENGINE ASSEMBLY




ITEM PART DESCRIPTION PART NUMBER
NO.
1 Engine N/A
2 Oil Drain Valve C52-8512-00
3 Engine Pulley Spacer C31-8540-00
4 Engine Pulley C31-3357-00
5 Key 1/4" Square X 1 1/4" C09-8534-00
6 Warner Electric Clutch - (C44-8152-00
Ogura Electric Clutch C44-8539-00
7 Warner Electric Clutch Engine Pulley Cap C31-3340-00
Ogura Electric Clutch Engine Pulley Cap C31-3341-00
8 Key For Ogura Electric Clutch Only C09-8306-00
9 Chassis Assembly (32-7024-00
10 Bolt M10 X 110mm C01-9153-00
11 Bolt M8 X 25mm C02-8260-00
12 Bolt M8 X 20mm C02-8259-00
13 Washer 5/16" T4 HP C08-8197-00
14 Washer 5/16" Single Coil C08-8273-00
15 Throttle Control Knob C14-8104-00
16 Screw M4 X 10mm C02-8478-00
17 Nut M4 Nyloc C04-8264-00
18 Washer 4mm C08-8262-00
19 Throttle Cable 15HP C52-8510-00
Throttle Cable 18HP C52-9132-00
20 Rivet 3.2mm X 10mm C12-8631-00
21 Choke Cable 18HP Only C52-9133-00-
22 Engine Pulley for Peerless Hydro Only C32-7283-00
23 Engine Pulley Boss for Peerless Hydro Only C31-3278-00

HS-6




HERITAGE TRACTOR
H1438/H1642
FROM SERIAL NO. 01000

BRIGGS & STRATTON ENGINE ASSEMBLY




ITEM PART DESCRIPTION PART NUMBER
NO.
1 Engine N/A
2 Oil Drain Valve (C52-8512-00
3 Engine Pulley Spacer C31-8540-00
4 Engine Pulley C31-3357-00
3 Key 1/4" Square X 1 1/4" C09-8534-00
6 Warner Electric Clutch C44-8152-00
Ogura Electric Clutch C44-8539-00
7 Warner Electric Clutch Engine Pulley Cap C31-3340-00
Ogura Electric Clutch Engine Pulley Cap C31-3341-00
8 Key For Ogura Electric Clutch Only C09-8306-00
9 Chassis Assembly C32-7024-00
10 Boit 7/16" UNF X 4 1/2" C01-8310-00
11 Bolt 3/8" UNC X 1 1/4" C01-8487-00
12 Bolt 5/16" UNF X 1 1/2" C01-8207-00
13 Washer 5/16"T4HP C08-8197-00
14 Nut 5/16" UNF Nyloc C04-8275-00
15 Throttle Control Knob C14-8104-00
16 Screw M4 X 10mm C02-8478-00
17 Nut M4 Nyloc C04-8264-00
18 Washer 4mm C08-8262-00
19 Throttle Control 14HP Twin & 16HP Twin C52-8101-00
20 Rivet 3.2mm X 10mm : C12-8631-00
21 Choke Control 14HP Twin & 16HP Twin C52-8103-00*
22 Engine Pulley for Peerless Hydro Only C32-7283-00
23 Engine Pulley Boss for Peerless Hydro Only C31-3278-00

HS -8




HERITAGE TRACTOR
HY1842
FROM SERIAL NO. 01600

KOHLER EXHAUST ASSEMBLY

HS -9




ITEM PART DESCRIPTION PART NUMBER

NO.
I Exhaust Pipe L/H C17-4052-00
2 Exhaust Pipe R/H C17-4053-00
3 Exhaust Cover C30-1229-00
4 Bolt 1/4"UNC X 1 1/4" C€02-8508-00
5 Washer 1/4" Shake proof C08-8242-00
6 Washer 1/4" T3 LP C08-8278-00
7 Exhaust Paste (Use On All Exhausts) (C52-9238-00
8 Exhaust Box C52-8502-00
9 Exhaust Gasket (Supplied By Kohler) N/A

HS - 10




HERITAGE TRACTOR
CODE155N
FROM SERIAL NQ. 01000

KOHLER EXHAUST ASSEMBLY

HS - 11



PART NUMBER

ITEM PART DESCRIPTION

NO.
1 Exhaust Pipe C32-7287-00
2 Exhaust Cover C30-1229-00
3 Bolt 1/4" UNC X 1 1/4" C02-8508-00
4 Washer 1/4" Shakeproof C08-8242-00
5 Washer 1/4" T3 LP C08-8278-00
6 Exhaust Paste (Use On All Exhausts) C52-9238-00
7 Exhaust Box C52-8518-00
8 Exhaust Gasket (Supplied By Kohler) N/A

HS-12




HERITAGE TRACTOR
H1438/H1642
FROM SERIAL NO. 01000

BRIGGS & STRATTON EXHAUST ASSEMBLY

HS-13




ITEM PART DESCRIPTION PART NUMBER

NO.
1 Exhaust Pipe L/H C17-7066-00
2 Exhaust Pipe R/H C17-7067-00
3 Exhaust Cover C30-1229-00
4 Bolt 1/4"UNCX 1 1/4" C02-8508-00
5 Washer 1/4" Shakeproof C08-8242-00
6 Washer 1/4" T3 LP C08-8278-00
7 Exhaust Paste (Use On All Exhausts) C52-9238-00
8 Exhaust Box C52-8502-00
9 Exhaust Gaskets (Supplied By Briggs & Stratton) N/A

HS- 14




FROM SERIAL NO. 010090
P.T.0. TRANSMISSION ASSEMBLY

HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842

b
-

’-
hY
™

1.2

" ’ ;
- P .
\
a - Fi v rems, PR -
A
S
! .
. Y .
iy . -
FA A \
(A3 K
oy 7 \
SO, . . ks Vi g
) U
b a
\ ___\ S -L
. - . ) g
. L
- N ! -
k4
0 s
h 4
J i et et s n st
/ 4

HS-15



ITEM PART DESCRIPTION PART NUMBER
NO.
1 Nut 5/16" UNF Nyloc C04-8275-00
2 Washer 5/16" T4 HP C08-8197-00
3 Jockey Pulley Spacer C18-8316-00
4 Jockey Pulley C20-8115-00
5 Jockey Pulley Plate Assembly C32-7064-00
6 Nut 3/8" UNF Nyloc C04-8202-00
7 Washer 3/8" T3 LP C08-8201-00
8 Bolt 5/16" UNF X 2" C01-8209-00
9 Non-Flanged Oilite Bush C52-8247-00
10 Belt Retaining Bracket C27-1058-00
11 _ Bolt 5/16" UNF X 1.1/2" C01-8207-00
12 Jockey Pulley Arm Assembly C32-7022-01
13 Split Pin 1/8" x 1" C06-8233-00
14 PT O Link Bar C32-7015-00
15 Snake Plate C27-1038-00
16 P.T.O. Engage Rod C31-8057-00
17 P.T.O. Engage Rod Trunnion C18-8061-00
18 Brake Return Spring 25-8122-00
19 Belt Tension Spring (C25-8496-00
20 Spacer 5/16" X 20mm C31-3025-00
21 Universal Clutch Bracket C30-1431-00
22 Chassis Assembly C32-7024-00
23 Bolt 5/16" UNF X 1 3/4" C01-8203-00
24 Bolt 5/16" UNF X 3/4" C02-8276-00
22 Engine Pulley For Peerlesss Hydro Only C32-7283-00
26 Brake Spring Plate C30-1183-00
27 Beit Dayco A82 C22-8111-0A
28 . Belt Dayco A76 Peerless HydrostaticTransaxles Only ~ C22-9199-00
" Belt Dayco A82 Manual Transaxles Only C22-8111-00

HS- 16




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY1842
FROM SERIAL NO. 01000

RUNNING BOARD ASSEMBLY

HS - 17




ITEM PART DESCRIPTION PART NUMBER
NO,
I Jockey Pulley Plate Assembly C32-7064-01
2 Foot Pedal Assembly C32-7065-01
3 Qilite Bush Flanged C52-8265-00
4 Spacer Brake Pedal C31-4022-00
5 Clevis Pin C31-3408-00
6 Circlip 3/8" External C07-8468-00
7 Brake Rod - Peerless HydroTransaxle C32-7115-00
g Running Board L/H C27-7063-00
9 Running Board R/H C27-7067-00
10 Deck Overlock Pivot C18-8337-00
11 Deck Tension Lever Assembly €32-7006-00
12 Washer 5/16" T4 HP C08-8197-00
13 Bolt 5/16" UNF X 1 3/4" C01-8208-00
14 Split Pin 1/8" X 1" C06-8233-00
15 Deck Tension Rod C31-8056-01
16 Nut 5/16" UNF Nyloc C04-8275-00
17 Chassis Assembly C32-7024-00
18 Deck Tension Rod Trunnion C18-8055-00
19 Deck Swing Plate C30-1282-00
20 Spacer Deck Swing Plate C18-3035-00
71 Bolt 5/16" UNF X 1" C02-8196-00
) Safety Switch C44-8134-00
23 Brake Pedal Switch Bracket C27-1153-01
24 Park Brake Spring C25-8050-00
25 Park Brake Rod C31-3059-00
26 'R' Clip 2mm C06-8491-00
27 Lever Knob C14-8048-00
28 Bolt 5/16" UNF X 2 1/4" C01-8276-00
29 Safety Switch Spring C25-8138-0]
30 Brake Spring Plate C30-1183-00
31 Bolt 5/16" UNF X 3/4" C02-8276-00
32 Foot Mat R/H(Not Illustrated) 14-8007-00
Foot Mat L/H (Not Iliustrated) C14-8006-00
Centre Mat (Not Hlustrated) C14-8008-00
33 Decal Deck Belt Release (Not Illustrated) C35-9146-00

HS - 18




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERIAL NO. 01000

CONSOLE ASSEMBLY

HS - 19




ITEM PART DESCRIPTION PART NUMBER
NO.
1 Steering Wheel Cap & Shroud Assembly C14-8248-00
2 Bolt 5/16" UNF X 1" C02-8196-00
3 Steering Washer Location Kit C32-7016-00
4 Washer Starlock 1/4" Internal C08-8697-00
5 Steering Wheel C14-8019-00
6 Column Upper Bush C14-8018-00
7 Decal Facia Deck Height Blanking €52-9075-00
8 Decal Facia P.C.B. C52-8672-00
9 Decal Facia Headlight C52-8673-00
10 Decal Facia Hare/Tortoise H18 Kohler, 14 Twin & 16 Twin  C52-8676-00
11 Decal Facia Hare/Tortoise/Choke H15 C52-8677-00
12 Decal Facia Cutter Deck & Choke H18, 14 Twin & 16 Twin C52-8675-00
13 Decal Facia Cutter Deck H15 (C52-8674-00
14 Knee Pad R/H C14-8592-00
15 Knee Pad L/H C14-8593-00
16 Assembly C27-7084-00
17 Bolt 5/16" UNF X 3/4" C02-8276-00
Washer 5/16" T4 HP C08-8197-00
18 Nyloc Nut 5/16" UNF C04-8275-00
EClip 5/8" C07-8234-00
19 -Steering Column C31-8016-00
20 Steering Pinion C31-3023-00
21 Washer 5/8" T3 LP C08-8227-00
22 Steering Rod Spacer C18-4015-00
23 Column Lower Bearing C10-8017-00
24 Battery Retaining Rod 31-8003-00
25 Washer 1/4" T3 LP C08-8278-00
26 Wing Nut 1/4" UNC C04-8226-00
27 Washer 5/16" Shakeproof C08-8551-00
28 Nyloc Nut 3/8" UNF C04-8202-00
29 Washer 3/8" T3 HP C08-8201-00
30 Spacer 3/8" Internal X 7mm C31-3029-00
31 Rod Joint 10mm C10-8276-00
32 Locknut M10 C04-8721-00
33 Steering Link Rod C18-8063-00
34 Rose Joint Shoulder Boss Short C31-3396-00
35 Steering Quadrant C18-8014-00
36 Grease Nipple 5/16" UNF C11-8086-00
37 Steering Rack Pivot €31-3374-00
38 Bolt 3/8" UNF X 2 1/2" C01-8216-00
39 Steering Support Boss C31-3375-00
40 Steering Link Plate C27-1024-00
41 Battery C45-8141-00
42 Spring Type Hose Clip C11-8671-60

HS - 20




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERIAL NO. 01000

CONSOLE ASSEMBLY

HS-21




ITEM PART DESCRIPTION PART NUMBER
NO.
43 Fuel Feed Pipe - 40cm C14-8032-00
44 Jubilee Clip C11-8569-00
45 Fuel Tank Cap C52-8031-00
46 Fuel Tank Bracket R/H C27-1158-00
47 Fuel Tank Bracket L/H C27-1159-00
48 Consol C14-8591-00
49 Rivet 4.8mm X 10 mm C12-8244-00
50 Screw M4 x 12mm Pozi Pan C02-8263-00
51 Control Lever Knob C14-8104-00
52 Washer M4 C08-8262-00
53 Nyloc Nut M4 C04-8264-00
54 Decal "Instructions" (Hydro) C35-9082-00
Decal "Instructions” (Manual) C35-8929-00
55 Fuel Tank C14-8030-00
56 Decal “CE” Logo (Not Hustrated) C35-9120-00
57 Decal "Made In U.K.” (Not Illustrated) (C35-8924-00

HS - 22




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842

FROM SERIAL NO. 01000

REAR BODY ASSEMBLY

e/

’

..‘... 7~.|--|ii......ii.‘
25 4

¥

HS -23



II\EM PART DESCRIPTION PART NUMBER
1 Seat C14-8004-00
2 Compression Spring Universal C25-8311-00
3 Seat Plate Adjuster R/H C30-1179-00
4 Seat Plate Adjuster L/H C30-1180-00
5 Rivet 1/4" X 172" C12-8858-00
6 Starlock Washer C08-8687-00
7 Adjustable Seat Channel R/H C30-1177-00
8 Adjustable Seat Channe] L/H C30-1178-00
9 Seat Handle C30-2031-00
10 Washer 40 X 10mm HG C08-1182-00
11 Washer 3/8" Shakeproof C08-8267-00
12 Bolt 3/8" UNC X 3/4" C02-8252-00
13 ‘R’ Clip 2Zmm C07-8237-00
14 Washer 5/16" T3 LP C08-8195-00
15 Bolt 5/16" UNF X 3/4" C02-8276-00
16 Washer 5/16" T4 C08-8197-00
17 Split Pin 1/8" X 1™ C07-8233-00
18 PTO Pivot End C32-7048-00
19 Washer 1/2" T3 C08-8225-00
20 Sweeper lift Hook C27-1142-00
21 Boit 3/8" UNF X 1 1/2" C01-8550-00
22 Adjustable Seat Spring C25-8456-00
23 Spring Retaining Washer (Seat) C27-8354-00
24 PTO Hanging Plate Assembly (R/H) C32-7072-00"
25 PTO Hanging Plate Assembly (L/H) C32-7071-00-
26 PTO Flap C30-1448-00
27 Sweeper Lift Assembly C32-1142-00
28 Nut 3/8" UNF Nyloc C04-8202-00
29 washer 3/8" T3 HP C08-8201-00
30 Washer M3 C08-9115-00
3] Rivet Pop 4.8 X 10mm C12-8244-00
32 Seat Channel C30-1149-60
33 Seat Pivot Rod C31-3018-00
34 Tool Tray C14-8485-00
35 Lift Lever Inner C32-1143-00
36 Lever Knob C14-8048-00
37 Rear Body Panel C32-7195-00 -
38 Decal “H1538” (C35-9086-00

Decal “H1842” (35-9085-00
Decal “H14T38” (C35-8930-00
Decal “H16T42” C35-8931-00

39 Decal Deck Height / PTO Engage C35-8928-00

40 Sweeper Link Arm (L/H) C29-2029-G0

41 Sweeper Link Arm (R/H) €29-2030-00

HS-24




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842

FROM SERIAL NO. 01000

REAR BODY ASSEMBLY

HS-25



PART NUMBER

ITEM PART DESCRIPTION

NO.
42 Spacer 9 X 8.3mm id C31-3027-00
43 Washer 40 X 8.3 id X 3mm C08-1044-00
44 Bolt 5/16" UNF X 1 1/4" C01-8206-00
45 Nut 5/16" UNF Nyloc C04-8275-00
46 PTO Engage Lever Assembly C32-7087-00
47 PTO Engage Plate Assy (Complete Retrofittable Assy)  C32-7086-00D
48 PTO Engage Plate Boss C31-3051-00
49 Rear Seat Box Assembly C32-7196-00
50 Chassis Assembly C32-7024-00
51 Bolt 5/16" UNF X 1 1/2" C01-8207-00
52 Decal “Speed Select” (Hydro) C35-9084-00

Decal “Gear Select” {Manual) C35-8927-00

53 Decal Sweeper Belt C35-8912-00
54 Decal P.T.O. Danger C35-8095-00

 HS-26




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERIAL NO. 01600

MANUAL TRANSAXLE ASSEMBLY

HS - 27



Il\i%EM PART DESCRIPTION PART NUMBER
1 Bolt 5/16"UNF X 3/4" C02-8276-00
2 Washer 5/16" 1L.D. X 1" O.D. C08-8198-00
3 Pulley 3" C20-8708-00
4 PT.0. End Spacer C31-3062-00
5 Bearing 62032RS C10-8116-00
6 P.T.O. Centre Spacer C31-3348-00
7 PT.0. Bearing Housing C32-7003-00

PT.O. Bearing Housing Complete Assembly C40-8358-00
8 Washer 5/16" T3 LP C08-8195-00
9 Lever Knob C14-8048-00

10 Gear Lever Assembly C32-7026-00
11 Bolt 5/16" UNF X 1 3/4" C01-8208-00
12 Washer 5/16" T4 HP C08-8197-00
13 Nut 5/6" UNF Nyloc C04-8275-00
14 Gear Change Cross-Over Assembly C32-7004-00
15 Gear Lever Pivot Plate C27-1084-00
16 Split Pin 1/8" X 1" C07-8233-00
17 Washer 1/2" T3 LP C08-8225-00
18 Chassis Assembly C32-7024-00
19 Transaxle Mounting Bracket C27-1006-00

20 PT.O. Shaft C31-3060-00

21 Key Woodruff No. 603 C09-8353-00

22 Pulley 7" C20-8707-00

23 Washer 5/16" Shakeproof C08-8551-00

24 Bolt 5/16" UNFX 2 1/2" C01-8211-00

25 Brake Rod Trunnion C18-8499-00

26 Transaxle Support Bracket €29-2016-00

27 Screw 5/16" Taptite TriLock C02-8221-00

28 Gear Select Plate C32-7023-00

29 Spacer 5/16" X 7mm C31-3028-00

30 Bolt 5/16" UNF X 1 3/4" C01-8208-00

31 Rod End M8 C10-8962-00

32 Locknut M8 C04-8223-00

33 Gear Select Adjustment Rod C31-3016-00

34 Circlip 5/8" C07-8238-00

35 Bolt 1/4" UNF X 3/4" C02-8277-00

36 Washer 1/4" Shakeproof C08-8257-00

37 Washer 1/4" T3 LP C08-8278-00

38 Transaxle Deflector Bracket C27-1227-00

39 Transaxle Deflector C27-1228-00

40 Brake Rod C32-7115-00

41 Locknut 3/8" UNF C04-8214-00

42 Brake Rod Spring C25-8083-00

43 Washer 3/8" T3 HP C08-8201-00

HS - 28




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERJIAL NO. 01000

MANUAL TRANSAXLE ASSEMBLY

HS-29




ITEM
NO.

PART DESCRIPTION

PART NUMBER

54

Nut 3/8" UNF Nyloc
Belt Dayco A82
Woodruff Key 606

801 Heavy Duty Transaxle Supplied by Peerless .

Key 2" X 3/16"

Hub Cap

Washer 46 X19.5mm

‘E’ Clip 3/4"

Rear Tyre

Rear Wheel Rim Assembly
Grease Nipple 45 Degree
‘O’ Ring

Washer 5/16" Shakeproof
Transaxle Spacer

C04-8202-00
C22-8111-0A
C09-8239-00
N/A

C09-8307-00
C14-8118-00
C30-1278-00
C07-8232-00
C19-8023-00
32-7010-00
C11-8488-00
C24-8987-00
C08-8235-00
C31-3050-00

HS - 30




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERIAL NOQO. 01000

PEERLESS HYDROSTATIC TRANSAXLE ASSEMBLY




;'IL;EM PART DESCRIPTION PART NUMBER
1 Bolt 5/16"UNF X 3/4" C02-8276-00
2 Washer 5/16" I.D. X 1" O.D. C08-8198-00
3 Pulley 3° C20-8708-00
4 P.T.O. End Spacer C31-3062-00
5 Bearing 62032RS C10-8116-00
6 PT.O. Centre Spacer C31-3348-00
7 P.T.O. Bearing Housing C32-7003-00

PT.O. Bearing Housing Complete Assembly C40-8358-00
8 Washer 5/16" T3 LP C08-8195-00
S Lever Knob C14-8048-00
10 Speed Select Lever Asserably C32-7026-00
11 Bolt 5/16" UNF X | 3/4" C01-8208-00
12 Washer 5/16" T4 HP C08-8197-00
13 Nut 5/16" UNF Nyloc C04-8275-00
14 Gear Change Cross-Over Asserhbly .C32-7281-00
15 Washer 1/2" T3 LP C08-8225-00
16 Split Pin 1/8" X 1" C07-8233-00
17 Washer 1/4" T3 LP C08-8278-00
18 Nut M6 Nyloc C04-9205-00
19 Chassis Assembly C32-7024-00
20 Bolt M6 Countersunk Alien Head C01-9261-00
21 Speed Select Link Plate C30-1430-00
22 Speed Select Extension Arm C30-1431-00
23 Hydrostatic Transaxle Mounting Bracket (30-1316-00
24 Brake Stop Plate C30-1440-00
25 Bolt 5/16"UNF X 3" C01-8323-00
26 Safety Switch Spring C25-8138-00
27 Torque Bracket C30-1377-00
28 Torque Arm (C32-7282-00
29 Bolt 5/16" Taptite Trilock C02-8221-00
30 Spacer 7mm X 8.3mm id C31-3028-00
31 Peardrop C31-1253-00
32 Brake Rod Trunnion C18-3267-00
33 Brake Link Rod Assembly C32-7295-00
34 Brake Spring C25-8083-00
35 Washer 3/8" T3 HP C08-8201-00
36 Nut 3/8" UNF Nyloc C04-8202-00
37 Belt Restraint Assembliy C32-7284-00
38 Bolt 5/16" UNF X 1" C02-8196-00
39 Belt Dayco A76 Super 11 C22-9199-00
40 Peerless Hydro Transaxle Supplied By Peerless _
41 Key 2" X 3/16" C09-8307-00
42 Washer 3/4" T3 LP. C08-8229-00
43 ‘E’ Clip 3/4” C07-8232-00

HS - 32




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERIAL NO. 01600

PEERLESS HYDROSTATIC TRANSAXLE ASSEMBLY

e 6. 177770 g 1

7




;’1;‘)#31‘/1 PART DESCRIPTION PART NUMBER
44 Rear Tyre C19-8023-00
45 Rear Wheel Rim Assembly C32-7010-00

Grease Nipple 45 Degree C11-8488-00

‘O’ Ring C24-8987-00

Washer 5/16" Shakeproof C08-8235-00
46 Washer 46 X 19.5mm C30-1278-00
47 Hub Cap C14-8118-00
48 Transaxle Deflector Spacer C31-3222-00
49 Transaxle Deflector C30-1441-00
50 Rubber Deflector C14-8689-00
51 Transaxle Deflector Strips C30-1442-00
52 Rivet Pop 4.8 X 16mm C12-8601-00
53 Sweeper Lift Bar Spacer C31-3235-00
54 Locking Collar C31-3204-00
55 Screw Socket Cap 5/16" Whit X 5/8" C02-9204-00

HS-34




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842

FROM SERIAL NO. 01000
TUFF TORQ HYDROSTATIC TRANSAXLE

Xy

AV
fOONTN

-.S]_I.l.l‘r.ls. .

|1

..VA

) =2
VR

HS - 35



o' PART DESCRIPTION PART NUMBER
I Bolt 5/16"UNF X 3/4" C02-8276-00
2 Washer 5/16" 1. D. X 1 *“ 0. D, C08-8198-00
3 Pulley 3" C20-8708-00
4 PT.O. End Spacer C31-3062-00
5 Bearing 62032RS C10-8116-00
6 P.T.O. Centre Spacer (C31-3348-00
7 P.T.O. Bearing Housing €32-7003-00

P.T.O. Bearing Housing Complete Assembly C40-8358-00
8 Washer 5/16" T3 LP . C08-8195-00
9 Lever Knob C14-8048-00
0 Speed Select Lever Assembly C32-7026-00
11 Bolt 5/16" UNF X 1 3/4" C01-8208-00
12 Washer 5/16" T4 HP C08-8197-00
13 Nut 5/16" UNF Nyloc C04-8275-00
14 Gear Change CrossOver Assembly C32-7243-00
15 Split Pin 1/8" X 1" C07-8233-00
16 Friction Plate C30-1378-00
17 Washer 8.3 id X 25 X 3mm C08-8198-00

18 Brake Spring C25-8083-00
19 Washer 5/16" T5 Auto C08-8272-00

20 Bolt 5/16"UNF X 1 3/4" C01-8208-00

21 Chassis Assembly C32-7024-00

22 PT.O. Shaft C31-3060-00

23 Key Woodruff No. 605 C09-8239-00

24 Pulley 7" C20-8707-00

25 Washer 5/16" Shakeproof C08-8551-00

26 Hydrostatic Transaxle Mounting Bracket C30-1316-00

27 Circlip 14 mm External C07-9066-00

28 Washer 9/16" T4 HP C08-9177-00

29 Washer 9/16" T4 LP C€08-9178-00

30 Pulley and Fan Assembly C40-5054-00

31 Bolt 5/16"UNF X 2 1/2" CO01-8211-00

32 Bolt 5/16"UNF X 3" C01-8323-00

33 Brake Stop Plate C30-1386-00

34/ Hub Cap C14-8118-00

35 Circlip 19 mm External C07-9212-00

36 Washer 46 X19.5mm C30-1278-00

37 Rear Tyre C19-8023-00

38 Rear Wheel Rim Assembly C32-7010-00

Grease Nipple 45 Degree C11-8488-00
‘O’ Ring C24-8987-00
Washer 5/16" Shake proof C08-8235-00
39 Valve Assembly C14-8892-00
40 Washer 3/4" T3 LP C08-8229-00

HS - 36




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842

FROM SERIAL NO. 01000
TUFF TORQ B""ROSTATIC TRANSAXLE

....0._...‘.'11 .,.... .-.‘1 B
g R y 7

s !

-

;
Sy / S 1

N
. 7 —' )
1
i 4 .1.
1t
i ¥/
7 yie .. 4 ., r.
7 : N
/ : .

%

w0

o
w
\

LY
L)

. L)
3
A
*
Y
AY 3
A3 .. \
Ly
. W
-

[
o

ﬂ

0

l.
r!!!..i..../iL .

N
-

HS - 37



ITEM PART DESCRIPTION PART NUMBER
NO.

41 Wheel Spacer C31-3249-00
42 Brake Rod €32-7239-00
43 Brake Rod Trunnion C18-3250-00
44 Washer 3/8" T3 HP (C08-8201-00
45 Nut 3/8" UNF Nyloc C04-8202-00
46 Brake Extension Plate C30-1385-00
47 Safety Switch Spring (C25-8138-00
48 Torque Bracket C30-1377-00
49 Bolt 5/16"UNF X 1" C02-8196-00
50 Torque Arm C30-2057-00
51 Tuff Torq K55 Transaxle C47-8945-00
52 Bolt 5/16"UNFX 2" C01-8209-00
53 Speed Select Rod C31-3254-00
54 Locknut M8 C04-8223-00
55 Ball Joint M8 (32-8796-00
56 Nut M8 Nyloc C04-8506-00
57 Speed Control Arm C31-2060-00
58 Roll Pin 6mm C05-9168-00
59 Transaxle Deflector C30-1381-00
60 Dump Valve Rod C18-3228-00
61 Dump Rod Bracket C30-1387-00
62 Nut 1/4" UNC Nyloc C04-8975-00
63 Dump Valve Link Plate C30-1305-00
64 Nut 1/4" UNF Nyloc C04-8194-00
65 Dump Valve Arm C30-1393-00
66 Boli 1/4" UNF X 3/4” C02-8277-00
67 Bolt M4 X 20mm C01-9170-00
68 Bolt M8 Taptite C01-8210-00
69 Nut M4 Nyloc C04-9171-00
70 Belt A78 Dayco Super i C22-9123-00 -
71 Key 2" X 3/16" C09-8307-00

HS - 38



HERITAGE TRACTOR

H1438/H1642/CODE155N
FROM SERIAL NO. 01000
WIRING LOOM
: &2
L] @4 S — 2

HS-39




ITEM PART DESCRIPTION PART NUMBER
NO.
1 Printed Circuit Board C26-8170-00
2 Clutch Engage Switch C44-8146-00
3 Rocker Switch (C44-8145-00
4 Transmission Safety Switch C44-8134-00
5 Safety Switch Spring C25-8138-01
6 Headlight Loom (3894) C44-8139-00
7 Bulb Holder C44-8161-00
8 Bulb 12V 21W C44-8162-00
9 Electric Clutch (Warner) C44-8152-00
Electric Clutch (Ogura) C44-8539-00
10 Battery 12V C45-8141-00
11 Red Lead Battery to Solenoid C44-8126-00
12 Black Lead Battery to Chassis C44-8192-00
13 Battery Connector (+) (Red) C44-8127-00
14 Battery Connector (-) (Black or Blue) C44-8128-00
15 Solenoid C44-8148-01
16 Solenoid Earth Lead (For C44-8148-01) C44-9176-00
17 Printed Circuit Board Support Peg C26-8188-00
18 Seat Switch C44-8879-00
19 Fuse Holder C14-8351-00
20 Fuse Spade 15A (C44-8349-00
21 Fuse Spade 20A C44-8350-00
22 Ignition Switch €44-8129-00
23 Ignition Fixing Nut C52-8132-00
24 Ignition Cap Bezel C52-8131-00
25 Main Loom (95) C44-9179-00
26 Tie Wrap (Not Ilustrated) C52-8254-00
27 Tie Wrap Mount (Not Hlustrated) C52-8168-00
28 Tie Wrap Self Adhesive (Not Hlustrated) C52-8167-00
29 15HP Loom Extension Wire (15HP Kohler Only) C44-9152-00

HS - 40




HERITAGE TRACTOR
HY1842
FROM SERIAL NO. (1000

WIRING LOOM

HS - 41




ITEM PART DESCRIPTION PART NUMBER
NO.
1 Printed Circuit Board C26-8170-00
2 Clutch Engage Switch C44-8146-00
3 Rocker Switch C44-8145-00
4 Transmission Safety Switch C44-8134-00
5 Safety Switch Spring (C25-8138-01
6 Headlight Loom (3894) (C44-8139-00
7 Bulb Holder C44-8161-00
8 Bulb 12V 21W C44-8162-00
9 Electric Clutch (Warner) C44-8152-00
Electric Clutch (Ogura) (C44-8539-00
10 Battery 12V C45-8141-00
11 Red Lead Battery to Solenoid C44-9149-00
12 Black Lead Battery to Chassis C44-8192-00
13 Battery Connector (+) (Red) (C44-8127-00
14 Battery Connector (-) (Black or Blue) C44-8128-00
15 Solenoid C44-8148-01
16 Solenoid Earth Lead (For C44-8148-01) C44-9176-00
17" Printed Circuit Board Support Peg C26-8188-00
18 .Seat Switch C44-88795-00
19 Fuse Holder ' C14-8351-00
20 Fuse Spade 15A (C44-8349-00
21 Fuse Spade 20A C44-8350-00
92 Ignition Switch C44-8129-00
23 Ignition Fixing Nut C52-8132-00
24 Ignition Cap Bezel C52-8131-00
25 Main Loom C44-9151-00
26 Tie Wrap (Not Ulustrated) (C52-8254-00
27 Tie Wrap Mount (Not Hlustrated) C52-8168-00
28 Tie Wrap Self Adhesive (Not Illustrated) C52-8167-00

- HS-42




HERITAGE TRACTOR
H1438/H1642/CODE155N/H Y1842
FROM SERIAL NO. 01000

L B.S. CUTTER DECK

HS - 43



ITEM PART DESCRIPTION PART NUMBER
NO. .
1 Bolt 1/4" UNF X 3/4" C02-8277-00
2 Washer 1/4" T3 LP C08-8278-00
3 Nut 1/4" UNF Nyloc C04-8194-00
4 Pulley Cover Lid C30-1230-00
5 Bolt M8 X 20mm C02-8259-00
6 Washer 5/16" T4 HP C08-8197-00
7 Top Cover Driven C30-1212-00
8 Bolt 3/8" UNF X { 1/4" C02-8253-00
9 Washer Dome 3/8" id X1 3/4" X 1/8" C08-8199-00
10 Deck Drive Pulley ( Use with C31-3283-00) (32-7290-00
11 38" Deck Drive Belt (Dayco Superll B58) C22-8701-01
“42" Deck Drive Belt (Dayco Superll B60) C22-8867-00
12 Idler Pulley (5") C20-8696-00
13 Nut 5/16" UNF Nyloc C04-8275-00
14 Washer 5/16" T4 HP C08-8197-00
15 Jockey Pulley Spacer C18-8316-00
16 38" Deck Belt ( Gates AA 112) C22-8699-01
42" Deck Belt ( Gates AA 120y C22-8700-00
17 Deck Pulley (5™ C20-8695-01
18 Jockey Pulley C20-8115-00
19 Beit Retaining Bracket C27-1058-00
20 Bolt 5/16" UNF X 2 3/4" C01-8212-00
21 Top Cover Driving C32-7120-00
22 Bolt 5/16" UNF X 1 3/4" C01-8208-00
23 Belt Tension Plate Spacer C18-4044-00
24 Belt Tension Plate C32-7424-00
25 Deck Belt Tension Spring (25-9062-00
26 Bolt 5/16" UNF X 3/4" C02-8276-00
27 Bolt 3/8" UNF X 2 1/4" C01-8215-00
28 Washer 3/8" T3 HP C08-8201-00
29 Nut 3/8" UNF Nyloc C04-8202-00
30 R' Clip (2mm) C07-8237-00
31 Lift Arm Assembly ! C32-7025-00
32 Deck Height Trunnion C18-8054-00
33 Deck Height Adjust Yoke Assembly C32-7033-00
34 Clevis Pin C31-3408-00
35 Circlip 3/8" External C07-8468-00
36 Deck Height Pivot Boss C18-3174-00
37 Bolt 5/16" UNF X 2" C01 -8209-60
38 Deck Height Lever Assembly C32-7018-00
39 Deck Hanging Bracket (Rear) C27-1020-01
40 Deck Hanging Bar Assembly (Rear) C32-7080-00
41 Sweeper Lift Assist Spring (25-9088-00
42 Spacer 9mm X 8.3mm id C18-3027-00
43 Bolt 5/16" UNF X 1 1/4" C01-8206-00
44 Deck Lift Cradle Rear - €29-2007-00

HS-44




HERITAGE TRACTOR
H1438/H1642/CODE155N/11Y1842
FROM SERIAL NO. 01000

I. B. S. CUTTERDECK

HS - 45




ITEM PART DESCRIPTION PART NUMBER
NO.
45 Deck Lift Pin Rear C31-3372-00
46 Washer [/2" T3 LP C08-8225-00
47 Rear Deck Level Bracket C30-7092-00
48 Rear Deck level Cam C30-1176-00
49 Washer 3/4 T3 LP C08-8230-00
50 'E' Clip 3/4" C07-8232-00
51 Rear Deck Hanging Bracket (Right Hand) C30-1213-00
Rear Deck Hanging Bracket (Right Hand) 42" Only C27-1030-00
52 Rear Deck Hanging Bracket (Left Hand) C30-1214-00
Rear Deck Hanging Bracket (Left Hand) 42" Only C27-1030-00
53 Rubber Flap C14-8689-00 -
54 Rubber Flap Plate C30-1451-00
55 Pop Rivet 4.8 X 16mm C12-8601-00
.56 Nut Captive M8 C04-8258-00
57 Deck Bearing Housing (Short Shaft) C40-5037-01
58 Deck Bearing Housing (Short Shaft With Studs) C40-5036-01
59+ Deck Bearing Housing (Long Shaft) C40-5035-01 -
60 38" Deck Shell C32-7266-00
S 38" Deck Complete C40-5002-00
42" Deck Shell C32-7265-00
42" Deck Complete C40-5003-00
61 Deck Level Trunnion C18-8053-00
62 Deck Level Rod C18-8059-00
63 Bolt M8 X 70 C01-8507-00
64 Nut M8 Nyloc C04-8223-00
65 Washer Shakeproof 5/16" UNF C08-8235-00
66 Nut M8 Nyloc C04-8506-00
67 Deck Lift pin C31-3394-00
68 SplitPin 1/8" X 1" C07-8232-00
69 Deck Adjustment Plate C27-1151-00
70 Deck Carrying Assembly (Front) C32-7037-00
71 Deck Lift pin (Front) ' C31-3368-00
72 Deck PushRodPin 7 C31-3382-00
73 Deck Tension Bar C29-2023-00
74 Rue Clip C11-8367-00
75 Blade 15" (AntiClockwise) C16-8692-00
76 38" - Blade 12" C16-8690-00
42" - Blade 15" (Clockwise) C16-8691-00
77 Blade 15" (Clockwise) . C16-8691-00
38" Blade Set & Fixings Kit C40-5052-00 ~
42" Deck Blade Set & Fixings Kit C40-5053-00
78 Washer 3/8" Shake proof C08-8267-00
79 Locking Tab C27-1112-00
80 Scuff Wheel Hub C31-3376-00
81 Anti Scalp Wheel C19-9055-00
82 Decal “Blade Danger” C35-8033-00
83 Key 1" X 1/4" Square C09-8036-00
84 Deck Drive Pulley Spacer (39mm) C31-3283-01

HS -46



HERITAGE TRACTOR
H1438/H1642/CODEI55N/HY 1842
FROM SERIAL NO. 01000

POWERED GRASS COLLECTOR

HS - 47




ITEM PART DESCRIPTION PART NUMBER
NO.
1 Lever Knob C14-8048-00
2 Sweeper Lever Locking Tool C40-4031-00
3 Bolt 5/16" UNF X 3/4" €02-8276-00
4 Washer 5/16" T4 HP C08-8197-00
5 Bolt M8 X 20mm Roofing C01-8862-00
6 Bearing Carrrier Box C32-1220-00
7 Bearing 6203 2RS C10-8116-00
8 Nut M8 Nyloc C04-8506-00
9 Nut 5/16" UNF Nyloc C04-8275-00
10 Carrying Channel Inner C30-1346-00
11 Bolt 5/16" UNF X 2" C01-8209-00
12 Washer Nylon C14-8505-00
13 Spacer 7Tmm X 5/16 1.D C31-3028-00
14 Sweeper Locking Handle L/H C27-7077-01
Sweeper Locking Handle R/H (Not Ilustrated) C27-7078-01
15 Chandelier Chain Plate C30-1253-00
16 Rivet 4.8mm X 16mm C12-8601-00
17 Boit 5/16" UNF X 1 1/4" C02-8206-00
18 Chandelier Chain 40cm C23-8736-00
9 Rue Clip 2mm C06-8491-00
20 Bolt 5/16" UNF X 2 3/4" C08-8212-00
21 Bolt 3/8" UNF X 3/4" C02-8745-00
22 Washer Domed C08-8199-00
23 3" Pulley Assembly (Non Keyed) C32-7276-00
24 Screw M5 X 12mm Pozi Pan C02-9116-00
25 Nut M5 Nyloc C04-8859-00
26 Bearing Housing 17mm C27-1066-00
27 Idler Shaft C18-3092-00
28 Sweeper Jockey Cap Boss C31-3511-00
29 Jockey Pulley C20-8115-00
30 Sweeper Jockey Spacer C31-3504-G0
31 Belt Tension Plate C30-1219-00
33 Belt Guard C14-8486-00
34 Bearing 6203ZZ C10-8455-00
35 Sweeper Bearing Retaining Plate C30-1432-00
36 PT.O. Belt SPZ1212 C22-8734-00
37 Sweeper Body C32-7136-01
38 - Spacer Idler Shaft C31-3062-00
39 Sweeper bearing Cap C30-1175-00
40 Sweeper Slinger C32-1218-00
41 Nut 1/4" UNF Nyloc C04-8194-00
42 Washer 1/4" T3 LP C08-8278-00
43 Brush Drive Moulding - Top C14-8341-00

HS - 48




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERIAL NO. 01000

POWERED GRASS COLLECTOR

J— N.._
SN

HS - 49




ITEM PART DESCRIPTION PART NUMBER
NO.
44 Brush Drive Moulding - Bottom C14-8329-00
45 Bolt 1/4" UNF x 1 3/4" C01-8324-00
46 Brush Stock C17-4002-00
47 Bristle Boss C14-8330-00
48 Bristie Boss Insert C14-8981-00
49 Brush Stock Spindle Short (C31-3239-00
30 Bag Ear L/H C30-1326-00
51 Bag Ear R/H C30-1327-00
52, Sweeper Sealing Assembly C30-1328-00
53 Rubber Trim 52cm . C14-8051-00
54 Sweeper Height Lifter T C32-7138-00
55 Bolt 5/16" UNF X 1 1/2" T C01-8201-00
56 Rolier Plate Bush C31-3506-00
57 Roller Housing C32-7144-00
58 Adjustable Scraper Cable C52-8309-00
59 Roller Shaft Bush C31-3507-00
60 Washer 17mm X 32mm C30-1002-00
61 Roller Shaft Intemal C31-3008-00
62 Roller Assembly C32-7046-00
63 Belt - PTO Brush Drive 1464 C22-8328-00

HS - 50




HERITAGE TRACTOR
H1438/H1642/CODE155N/HY 1842
FROM SERIAL NQO. 01000

POWERED GRASS COLLECTOR NET

HS - 51




ITEM PART DESCRIPTION PART NUMBER
NO. ,

1 Window Latch Knob C52-9030-00
Catch (Not Shown) C52-8742-00
2 Window Hatch Assembly C40-5043-00
3 Bag Tipping Handle C48-4028-00
4 Bag Tipping Handle Grip C14-8733-00
5 Bolt 174" UNF X 1 172" C01-8205-00
6 Washer 1/4" T3 LP (C08-8278-00
7 Nut 1/4" UNF Nyloc C04-8194-00

8 Bag Top C32-7199-00 +
9 Bolt 5/16" UNF X 11 /4" C01-8206-00
10 Washer 5/16" T4 HP C08-8197-00
11 Nut 5/16" UNF Nyloc C04-8257-00
12 Goal Post Assembly C32-7220-00
13 Bolt 5/16" UNF X 2" C01-8209-00
14 Bag Frame Clamping Plate C32-1223-00
15 Bag Frame - Top C17-4047-00
16 Bag Frame - Bottom C17-4030-00
17 Bag Net C38-8972-00
18 Bag Floor (Galvanised) (C32-1224-00
19 Bag Floor Clamping Plate C32-1225-00
20 Bolt 1/4" UNF X 3/4" C02-8277-00
21 Washer 5/16"1.D X 1 1/2"0.D HG C08-1044-00
22 Bag Pivot C18-3031-00
23 Bag Lid Spacer C48-3091-00
24 Hayter Logo (35-8934-00

HS - 52




